

JIANGSU SKYRUN ARSER CO LTD,
18F,NO. 98 JIANYE ROAD, NANJING, CHINA

PACKING LIST

TO: INTERNATIONAL PLYWOOD(IMPORTERS)
LTD,INNSWORTH TECHNOLOGY PARK,
INNSWORTH LANE,GLOUCESTER,GL3 1DL

INVOICE NO.: SKA1010329
CONTRACT NO.: SKA10UK10329
DATE: JUL.16,2010

L/C NO. :

Shipping Marks	No.	Descriptions	Quantity
P8202			

100% FSC FILM FACED PLYWOOD- "EUROPLEX"
BROWN FILM , PINE CORE, WBP GLUE

100 CRATES 2440X1220X18MM 267.91 M3
(50 PCS/CRATE)

• WE STATE THAT PACKING LIST IS SUBSTANTIAL AND SUITABLE, THAT PACKING TIMBERS ARE FREE FROM INFESTATION, BARK AND WANE, THREE ARE NO INSECT BORE HOLES LARGER THAN 3MM IN DIAMETER, THAT ALL WOOD USED IN PACKING COMPLIES WITH PLANT HEALTH REGULATIONA IN FORCE WITHIN THE EUROPEAN COMMUNITY.

• WE STATE THAT THE PORT OF DISCHARGE HAS BEEN MANUFACTRUCTION IN ACCORDANCE WITH THE EUROPEAN CONSTRUCTION PRODUCTIONS DIRECTIVE AND HAVE BEEN CE MARKED ON THE REVERSE OF EACH SHEET.

• THE MANUFACTURERS CE CERTIFICATE NUMBER:0502-CPD-10028

• THE NUMBER OF PACKS SUPPLIED:100 CRATES

• THE NUMBER OF SHEETS PER PACK:50 PCS

• WE CONFIRM THAT THE COUNTRY OF MANUFACTURE HAS BEEN MARKED ON THE PACKS.

• WE CONFIRM THAT LOW FORMALDEHYDE EMISSION GLUE WHICH MEETS THE E1 EUROPEAN STANDARD HAS BEEN USED IN THE MANUFATURE OF THE GOODS AND THAT THE PROTECTIVE PACKAGING AROUND THE CRATES IS NOT MADE OF HARDBOARD OR MADF BUT IS WHOLLY MADE OF PLYWOOD.

TOTAL NUMBER OF PACKS SUPPLIED : SAY ONE HUNDRED CRATES ONLY

TOTAL GROSS WEIGHT: 123238.6 KGS

TOTAL NET WEIGHT: 117880.4 KGS

MEASUREMENT: 267.910 M3

JIANGSU SKYRUN ARSER CO. LTD.
江苏开元亚森国际贸易有限公司
788V3

江苏开元亚森国际贸易有限公司
JIANGSU SKYRUN ARSER CO., LTD

检测报告

TEST REPORT

REF NO.:G-09-13695
Order NO.:SKA10UK10329---P8202

PAGE NO. 1

生产单位 Product name	江苏开元亚森国际贸易有限公司 JIANGSU SKYRUN ARSER CO., LTD		
检测单位 Inspected unit	检测部 INSPECTION DEPARTMENT		
产品规格 Product size(mm)	覆膜胶合板 Film faced plywood	产品标志 Trademark	IPP
产品规格 Product size(mm)	2440X1220X18MM	检测数量 Quantity of sample	20 sheets
等级 Grade	A/A	标准依据 Standard	EN322, EN310, EN314 EN314-1, EN314-2
生产日期 Production date	2010-7-10	样本尺寸 Sample size(mm)	450x450
检测日期 Test date	2010-7-15	采样日期 Sample time	2010-7-16
胶类 Type-glue	WBP	树种 Wood species	松木 PINE
检测项目 Test items	含水率, 密度, 胶合强度, 弹性模量, 静曲强度 Percentage of Moisture, Density, Adhesive degree, Bending modulus of elasticity, Bending strength.		
结论 Conclusion	经检测样品, 其结果符合标准规定要求, 故判为合格 All tested items reached the standards, as qualified.		

江苏开元亚森国际贸易有限公司
JIANGSU SKYRUN ARSER CO., LTD

检测报告

TEST REPORT

REF NO.:G-09-13695

PAGE NO. 2

Order NO.:SKA10UK10329---P8202 检测结果-----Result of Test

序号 NO.	检测项目 Property		检测方法 Test method	单位 Unit	标准值 Standard Value	检测值 Result of test
1	含水率 Moisture content		EN322	%	6--12	8.6
2	密度 Density		EN322	kg/m3	≥400	589
3	胶合强度 Adhesive degree	胶合强度 Adhesive degree	EN314	Mpa	≥0.70	Min:0.77 Max:1.15
		破坏率 Damage rate	EN314	%	---	55
4	弹性膜量 Modulus elasticity	纵向 Perpendicular	EN310	Mpa	≥5000	6015
		横向 Parallel	EN310	Mpa	≥4000	4992
5	静曲强度 Bending Strength N/mm2	纵向 Perpendicular	EN310	Mpa	≥25	44
		横向 Parallel	EN310	Mpa	≥20	29.8

检测人: 方圆
Test by:Fang yuan

批准: 张永广
Approved by:Zhang Yongguang

Date:2010-7-16

